Attachments
& Accessories

REGENT
12LT/12RT
4000
5000

6000

Simplicity



Froduct ldentification:

When ordaring parts, keep your products serial number an manufasturer's number in mi
sarly & fater modal products, causing tha product serial number to ba Isted in the

Recerd yaur LD, numbers here for quick, future referencs,
Product Mfg. Ne. amM
Aftentlon:

Standard torques appear in a chart at the end of the mancal, while important
CRITICAL and MAJOR riotations point out important facts or Instructio

cperation, Any CRITICAL notation
van create & safety hazard, Any MAJOR notation

followed, may result in operating fallure, shortenad product life, or greatly reduced

Mowsr Mig, No.

8

nd. Variations may occur in a part batween
parts description whanever these varlations coour.

niotes arg included in parts drawings o essist in repair and aszambly of unit

Individual terques are glven on specific parts drawings.
ns which relata 10 personal safety and propar machine

which may appear in this bacok, pinpoirts charactsdstics which, if not prapery followed,

which may appear in this book, marks characteristics which, if not properly
qualty of the unit. For your corvenlence, assemily

SIMPLICITY BRAND PRODUCTS
TOUCH-UP PAINT keeps equipmant In showroam condition.

QILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE
OILS & ADDITIVES.

Spocial Worm Gear OII! Reguired for pratection of brass faars
and mating parts.

« Cold Weather Warm Gear Qi) for snowthrowers with wom
gear dive, B Oz Bottle, Part #1704836, Case of 12.8 Oz
Bottles, Part #1685406.

Multl-Purpose Hydraulic/Transmisslon OIt for use in most
hydraulic applications, and hydrostatic transmissions. Specific
Simplicity applications: Ali hydrostatic tranamissions, all beve! gear
casgs, Case of 12 Quarts, Part #1685515, 2-1/2 Gallon Con-
talner, Part #1685534.

SAE 5W.-30 SF/CD Cold Weather Englne Ol for use In &l four
cycle and diesel engines &t 20° temp. and under. Case of 12
Guarts, Part #1685578,

SAE 15W-40 SF/CD Englne Oil for gas and diesel angines, warm
weather, see engline manufacturer recommendations, Case of 12
quarts, Part #1595554,

SAE 20W SG/CC Detergant Engine OIl for uze in four cytla lawn
and gartfan engines at cperating temp. of 32° and above. Also
tecommended for use in hydrostaiz transmissions where 30W oil
iz gpecified. Case of 12 quarts, Part #M18585555.

DEGREASER, DEGRIMER, PARTS CLEANER remioves areass,
oil, dnt and grime without harming pairit or decals.

Spray Cana | Quarts” | Daubers-12 Per Ctn.
For Products Built After 8f1/89.

"Deep Orangs” 1685612 | 1885616 Mixed

13 Oz Can 1685871 & Daap Or,, B White
Case 12 Cans 1685514 142 Oz. Bottles
"Glogs Black™ 1685841 | N/A

13 Oz, Can 16885529

Caza 12 Cans 1685540

“White" 1685032 | Sea Above

13 Oz, Can 103045

Caze 12 Cans 1685178

Consult decal on equipmeant for proper color.

1 Quart wiTrigosr Spray 1885619
1 Gallon Bottla 1685621
Extension Sprayer far
Gallon Baotile 1585623
AVAILABLE ACCESSORIES:

DESIGNER SEAT COVERS are double stitched, BASY care
vinyl. Kesps new seats new, makes worn seats look new.
$mall Seat Cover w/Pocket, Part #1685540, Fits all Raar

Engine Ridaers, FC, AT Serfes Tractars.

Large Seat Cover w/Pocket, Part #1685541. Fits all 12.5

& 16 LT and GT Series Tractors.

Seat Cover, Part #1685577. Fits all 1B & 20 GTH Tractors.
PNEUMATIC TIRE SEAL seals all leaks including bead leaks
and punctures up to 3116 inch diameters. Prevents flats for
tread life of tire. Avallable in following amounts.

Case of 12 -11 Oz Tubes 16685537
Case of 24 -11 Oz, Tubes 1655525
5 Gallon Pail 1685507

HOUR METER KIT, Part #1685535.

GREASE GUN KIT has 12" flaxible hase 1o gst into tight
spots with ease. Kit containg: gun and -8 Oz. tube of
grease. Part #1685510. For raplacement tube, order

Part #103077.

CHROME "Moan® Hubcaps

4" Rim
&" Rim
8" Rim
10" Rim
12° Aim

163114
155210
156211
18E7T62
154505

Extend Equipment Life - Use Only Genuing Simplicity Parts & Accessories
Available at Your Local Simplicity Dealor




Table of Contents

MFG.

16002365
1656234
1685201
1685535
1685336
1685337
18900631
1620226

1690227
1680228
1680257
1690359
1690401
1680464
16905656

1690563

1690824
1630821

1631 18&

1691260
1691277

1691356
1651375
1691457
1691520
1691521

1691522

1891523

DESCRIFTION

DUMP CART GROUP
REAR IMPLEMENT ATTACHMENT GROUP ..
HITCH BRACE KIT

HOURMETER KIT.oooooeeoreeseeeeeees eeeeee——

SPRING ASSISTED LIFT KIT {(42® DCZER]}....

SPRING ASSISTED LIFT KIT {38" & 42" SHDWTHHDWEH}

ROVING NOZZLE GROUPY ..o

VACUUM COLLECTOR GROUP ..
HOUSING & ENGINE GHGUP
MISC. GROUP ..

42" & 43" VACUUM GDLLEGTCIH ADAF’TDH GHDUP
36" VACUUM COLLECTOR ADAPTOR GROUP.....

FRONT COUNTERWEIGHT GROQUP ...

nnnnn

TEEYTEY S

PAGE NO.

ONE POINT HITCH GROUP .. S
CART COVER & SIDE EXTENSION HITCH GROUP .......ooervooseorseeesreeesreersons
HEADLIGHT KIT cuuommvssssearionssasssssons st ssasssssssans
SNOWTHOWER HITCH ..vcecomvummsusvmssseenssraverssrararssessssssessevarssersss i .
HITCH GROUP ovtsscusssamsissamssssasss s sssssarsarmssssssssrsssssssssrssssssassssrssrsnsses 1 0
(=TT e 1o 11, I 12
ENGINE DRIVEN VACUUM COLLECTOR GROUP .ot vevrnsissrrerstsssesmmsssssrsssssesssssaseoes
SINGLE WHEEL MODEL «.....oeeeememee oo e .32
TWO WHEEL MODEL ..eoooemeee et eeeeseeeans 34
WEIGHT BOX GROUP 1.oomsarsssssersimsessssmsessosmsessarass arrss sassasss s sasseess s saens searssssssevesss B8
DELUXE GRASS CATCHEH... SO
COVER, BAG & SUPPORT GROUP wvovvoooreoreeeoeeeeeseeeeeseeeoseeseeeseeeeeees 46
TUBE & BLADE GROUP .....ccoooenne . 48
TURBO TWIN CATCHER ... S
COVER, BAG & SUPPORT GROUF .... eeS
TUBE & SUPPORT GROUP .. wrssreress s earessrses e sennres ...50
42" & 48" TURBO COLLECTION SYSTEM........... R0
30" OFFSET TILLER cevvuvrresismsssimessmssrisssssssmssssssserisssens
DEFECTOR & TINE GROUP....oemececeeemtniaes " TR |’
CLUTCH GRDUP .o vssamssssemsssssmrssserssssesssssssmessssersersrssrsnstaessaerecees 1B
JACKSHAFT GROUP ...ooooeme e [
PULLEY GUARD GROUP ..ot iuressssamsrssearms 20
CASE GROUP oo ceeemmsemmers s .22
35" TURBO COLLECTION SYSTEM......... il
HITCH & LIFT KIT [TILLER) «.cooonemeneee. ..B2
LIFT LEVER GROWP wrvuvusarssossssonirs sosstsassasssmnss sossas sesass s et s asemsass pesmst s savasssesserenss BO
42" SNOW PLOW & DOZER GROUP .....oo..coovseevenssesmsssesmmensssermsensssessasasssosmmss smesmnen 72
36" SNOWTHOWER... - SR :
BODY & ROTOR GROUP o..o..ooooerreeserssmrssmeermeessseeresmeerseres 4
DRIVE GROUP c.vuueeemenrarsmsnsstsaarsesonnss sttt s aresssaars e B
1 TaTly o e T 1 A -
42" SHOWTHOWER ce.cc..e e senmns e
BODY & ROTOR GROUP ...t sssscessscressserssasss sssasasserssssssstsmsssarasssssesassnse
01 TN . T Y -
SPOUT GROUP .o et e senmns s . .8
42" SNOW PLOW & DOZER BLADE HITCH GROUP ...vuvcvevun 74




Table of Conients

MFG. DESCRIPTION PAGE NO.

1691524 CART COLLECTOR ..ottt imt s sams sasmams sassns sassasn s sassnn annsns e
TUBE & BLADE GROUP .....concissssannan R ——
1691525 TURBQ CART COLLECTOR ..o cerersost sasmss assnss s smmass samsmss s asmbsns stimsns mmss semmss remserass
TURE & SUPFDHT GHGUP 58
1651531 ELECTRIC LIFT KIT ..
ELECTRIC LIFI' GHUUP ......... RS .
POWER LIFT ASSEMBLY - SERVICE PARTS...ccccscniciernecececcecesiaenne 70
1691688 QUADBAGGER DUMP CART .. AT Vg ed ppmms e TR T TRATTE L SRR AR A e
1691689 QUADBAGGER
TUBE & PULLEY COVER GROUP ..o oo e s varn s srren e 5
COVER & SUPPORT GROUP ...cvurmsssemmsssmsmrssasmansssssssssssssnimensensiesemiens sens B8
1691788 TWIN BAG GRASS CATCHER
COVER GROUP ... irsssaares s T —— a0
ADAPTER, BLADE & TUBE GROUP.......cccuvmmn i 92
HITCH GROUP ... - OO - . {
1651793 TURBO TWIN BAG GF[ASS CATCHEFI
COVER GROUP ... e ceenttsosemtiessisasnonssasassrssss s anars ssans shasnt s saiint om 20
ADAPTER, BLADE & TUBE GROUP ... e v caemmsnsems s s snann e 3
HITCH GROUP ... SO - -
1691810 42" & 48" TURBO CDLLECTIDN SYSTEM S |
1697811 GUAD BAGGER .. RPN |-
1691999 35" TURBO CGLLEGTIDN EYSTEM 'Iﬂl.'.l
1692088 GRASS MULCHER & LEAF SHHEDDEH KIT FDH 35' MDWEH — 1
1692239 36" SNOWTHROWER HITCH... LR IRAL LA L AAAT L1k LBk dlmmmmess Sanmnms dPRRA §RSRL SRR EREE 1 2SR
36" SNDWTHHDWEH GHDUP 1IIJ'
36" & 42" MISC. HITCH GHDUF 12
1692240 42" SNOW PLOW & DOZER BLADE HITCH ...ccccaniiiinans i
STANDARD HARDWARE SPECIFICATIONS ..o v canrerisarens INSIDE BACK CD‘U’EH

NOTE: Attachmanis & accessorips listed In this manual do not fit all models. Consuft
your daaler Service Informaltion Manual fo find Ihe correct attachmentaccessory
designed for a spaclfic model.






36" & 42" Bady & Rotor Groug

AUTa

Meount to
tractor frema.

Clearence belwean
oitside ¢l sprocket
and slda plale to be
B1 + 06,

Torque to
MNOTE: Use standard hardware 1217 i, ks,
Iorgue spec. chart unless
gtharwise noted,




Mfg. No. 1621521, 1681522

36" & 42" Body & Rotor Group
Rel. Part
No. No. Qty. Cescription
1 1666155 1 BODY & FAAME ASSY. {1691521 only)
1666623 1 BODY & FAAME ASSY. (1691522 only)
2 177434 2 SKID
3 19245940 4 WASHER, Plaln, 3/8
4 1916965 & LOCKWASHER, 3/8
o 191680 5 LT, Hex, Full, 3/3-16
5 106682 1 SCRAPER, Body (1691521 only)
106746 1 SCRAPER, Body (1651522 only)
Fi 1676632 1 FLATE, Side
8 173934 2 BEARING, Cartridge
g 19215352 ] CAPSCREW, Hex, 516-18 x 3/4
10 106653 1 SPROCKET, Raotar
11 1928721 1 SETSCAEW, SMG-18x3/4
12 172278 a FLANGE, Bearlng
13 172373 g FLANGE, Bearing
t4 151040 1 KEY
15 106856 1 ROTOR ASSY. (15691521 only)
106748 1 ROTCOR ASSY. (1691522 cnly)
15 1923358 g NUT, Hex, Full 1/4-20
{Oty. 10 on 1831522}
17 189160864 2 LOCKWASHER, 1/4
i8 1923362 3 LOCKNUT, Hex, 5/16-18
19 192210 4 CARRIAGE BOLT, 3/B-16 x 3/4
0 1917356 3 LOCKWASHER, 5/16
21 1917372 3 MUT, Hex, Full, 5/16-18
22 1921959 g CAPSCREW, Hex, 1/4-20 x 5/8
{Qty. 10 on 1691522)
23 106774 1 DEFLECTOR
24 1925205 4 CAPSCREW, Hex, 5M18-18 x5/8
25 1919326 2 WASHER, Plain, /4
25 1679206 ! DECAL, Safety
27 171388 1 BEARING
28 1701817 ] LEVER ASSY.
29 1675232 1 SPRING
30 1656835 1 LIMIK
3 1924356 2 WASHER
a3z 1762334 1 GHIP
a3 108417 1 SPACERA
24 191877 1 CAPSCREW, 5/16-18 X 11/
a5 1921369 1 CAPSCREW, Hex, 3/8-16 x 1-142
a5 1519381 2 WASHER, Plaln, 5A&
3y 1822755 1 WASHER
35 1 LD, PLATE
39 1701840 1 DECAL, Cautiot
40 1935048 -1 HUT, Hex, Flange Lock, 5M16-18



35" & 42" Drive Group

A9

Targue 10
13-17 fL. Ibs

fusl be paralle] Lo blowar
housing within 178" when
assembled.

Grease when assembled.

-

b
Gl
Sprocket must Be in ling @é’

- wilh driven sprocket within .0B.

e e e o —————

Torgue to
40-45 1. 1be:

Apply grease to
entirg length of
chain [Limum Mo, 2.

NOTE: Use standard hardware
torque spec. charl uniess
oiherwise noted,



Mig. No. 1681521, 1691522

st & 42° Drve Group

Ref. Fart
Na. No. Gy, Description

1 1528721 1 SETSCREW, 5/16-18 X 1/2

2 171248 1 PULLEY

2 1922127 2 CAFSCREW, Hex, 5515 x 1-3/4

4 1665145 2 CLAMP

5 BOE10A 2 4 WASHER

& 1542548 2 BEARING, Needls

K 21133 1 FITTING, Grease

8 1651084 1 HOUSING ASSY., wiBearings (1691521 anly)

{lncl. Aetf. Mo. &)
1650955 1 HOUSING ASSY., w/Bearings (1851522 anly)
{incl. Ref. No. B}

a 18173r2 2 MUT, Hex, Full, 5/16-18
10 1917356 2 LOCKWASHER, 5/16
T 1828352 ri LOCKNUT, Flange, 5/16-13
12 S05123 1 KEY
12 106860 1 SHAFT ASSY., (1691521 only)

106767 1 SHAFT ASSY., (1681522 only)

14 1669105 2 SPACER
15 171242 1 GHAIM (Auger Drive)
18 1675738 1 GUARD, Chain
17 1960244 2 SCREW, Hox, Whizlock, 3/8-18 x 2-3/4
18 1934554 3 SCREW, Hex, Whizlock, 3/8-16x 1



36" & 42" Spoidt Group

Install clip A-"15
at approa. & 457 Weld wira must ba to
angie to centerlineg tha rear of chita.

it

of rod,

Must be shug bl
iree to rotate when
azsemblad,

NOTE: Use standard hardware
torque spec. chart unloss
otherwise notad.



Mg, No, 1881521, 1651522

36" & 42° Spout Group
Rel. Part
HNo, Nag, oty Dagecription
1 1667791 1 DEFLECTOR
b 1917642 3 WASHER, Plaln, 518
2 1670578 1 KMNOB
4 18923362 1 LOCKNLIT, Hex, 5116-18
& 1417356 2 LOCKWASHER, 516
[+ 1817372 3 NUT, Hex, Full, 51618
T 1820583 1 CARRIAGE BOLT, 5AB-18 X 1
8 15336482 2 CAPSCREW, Hex, 5A6-18 x 3/4
g 1667790 2 SPACER
10 1704284 1 CHUTE ASSY.
1 171375 1 WASHER, Cup
12 19189326 i WASHER, Plain, 516
13 171362 1 CABLE ASSY.
14 1921210 a CAPSCREW, Hex, 3/8-16x 1
15 1930845 3 NUT, Hex, Flange, 3/8-16
16 1707522 1 ARM, Support
17 1818447 2 PIN, Cotter, 3/32 x 3/4
18 171382 1 CLAMP .
19 1927428 1 SCREW, Hex, Taptite, 1/4-20 x 3/3
20 121175 1 LUNER
21 152050 1 GUIDE, Aod
22 1921221 1 CAPSCREW, Hex, 5/18-18x 1-1/2
23 176333 1 ROD ASSY., Spout
24 176832 1 GRIP, Handle
25 17044458 1 GUARD ASSY., Chute
26 1960125 2 PUSH NUT



35" & 42* Snowthrower Hilch Group

“Ta

torque spet, chark unless

NOTE: Use standard hardware
optherwlse notad.

10



Mfg. No. 1690556, 1692239

36" & 42" Snowlhrower Hitlch Group

Ret. Part
No. No. Gity. Deszcriptlon
1 176012 5 CLIP, Spring
2 1666149 1 STOP, Belt
3 1665138 1 PIVOT, Bracket
i 1917356 2 LOCKWASHER, SME
5 1917372 3 NUT, Hex, 5/15-18
G 1933685 1 CAPSCREW, Hex, Full Thread, 3/8-16 x 2-1/2
7 158227 r) SPACER
a 1877642 12 WASHER, Plaln, 516
L] 171247 1 FULLEY
10 1916565 4 LOCKWASHER, 3/8
i1 116350 4 NUT, Hex, 3/8-16
12 150106 1 SPRING
13 1928731 2 LOCKNUT, Hex, Jam, 3/8-16
14 1925350 2 SCREW, Taptits, 5/16-18 x 3/
15 1665193 1 PIVOT, {All except S000)
16 1921977 2 CAPSCREW, hex, 5/16-18x1-1/4
17 1920415 2 CAPSCREW, Hex, 3/8-18x1-1/4
18 1934653 i SCREWY, Whizlack, 3/8-16x 3
18 19227556 1 WASHER, Plain, 12/32 x1
20 1666294 1 SPACER
21 1666287 1 PULLEY ASSY., w/Bearing
{incl. Ref. Nos.22,23, 24)
o 1 FULLEY [Order Ref. Na, 21)
23 S27695 1 RING, Retathing
24 1706887 1 BEARING
25 16668191 1 STOP, Balt
26 1665189 1 PLISH BAR ASSY,
27 1666188 1 BRAKE BRACKET ASSY.,
{Incl. Het. Mos. 28, 29, 30)
28 025160 i RIVET
29 1685240 1 PAD, Brakea
ag 1665185 1 BRACKET, Brake
A 156306 ) FIN
Az 1667520 1 STOF, Belt
LI 19174 1 NUT, Hex, Jam, 2/8-15
a4 1669125 1 SUPPORT, Hitch, Rear {6000 Series only)

NOTE: Refer to page 12 for Winterlzing Kltz,

11



36" & 427 Misc. Hilch Group

A-""F5

/

TES

/A..._

Pttt o

LN,

ALY
A o B R, kDT
v Eny il
L f..ﬁ
Lttt

8

1]
=]
£
oy
g
m Es
-3 o g
C o ey v
* g 3 L 5
2z
N
gy
23
=3
-] ]
n ]
Q2 =
=
v
-
Zc
w v
= B2
&£ o3
kY
/./ [
-
AT
E b -E-f b I’
y .,__r 5 A= by
f -.e.a'.f.
o,
_.__._ % f..,._
| Y v
W
£ -.uuu__x \
¢ umu. _.... T aa S
d__._ x_- — _,_z
”u.__.ma 3
AN ””
W I -——
1 h 4
Vi @
caif pademaibiBy g
|..nn-...u.i| f 1“..|n.n.m.,_ um -
TR By
_ﬁ f M E S
! o §
' L | Ll
b .. EEg
_."f.. ..___m__q “u mm nM
d-._..-.n._. 4 ﬂ E C
___A L L
¢ -
/ ¢ e
) .__._f"._,___ uuw L mm
PNV | =
___: H _...__. i
S n‘

12



Mig. No. 1680555, 1692239

38" & 42" Misc. Hitch Group

Re&t. Part
Ha. Ho. Oty. Pascription
1 106788 2 CLIP, Spring
2 1674153 1 RQD
a 1665134 1 {3UIDE ASSY., Fod
4 163103 1 SPRING
5 1928804 1 SETSCREW, 1/4-20 x 3/8
& g191022 1 COLLAR, Set
¥ 154177 1 SPACER
8 1817642 1 WASHER, Plain, 516
9 1928731 1 LOGKNLUT, Hex, Jam, 3/8-16
10 1770E5 2 CLIF, Frame
11 1820676 4 CAPSCREW, Hex, 7A6-14 %1
12 1530650 4 LOCKNUT, Hex, Flange, 7/15-14
13 1703466 1 W-BELT {(Driva}
14 1917372 1 NUT, Hex, Full, 5H6-18
15 1917356 1 LOCKWASHER, 516
16 16658100 1 GUARD ASSY., Belt
17 1922127 1 CAFPSCREW, Hex, SAE18X 1-1/4
i8 1924856 1 SCAEW, Self-Tping, SH6-18x 1/2
19 106787 1 CLIP, Spring
20 8031007 2 COLLAR, Sat
M 1928721 2 SETSCREW. 5M16-18x 112
a2 1709285 1 GUIDE ASSY.. Rod, (1622232 onhy)
23 171011 1 SPRING
24 1GE588T 1 ROD, Lift
25 123027 1 SPACER
26 16EEI5S 2 HOOD, wlouvars (for twin-cylindar engines}
v 1667531 4 cLp
28 1823333 d CARRIAGE BOLT, 1/4-20 X 58
29 1216964 4 LOCKWASHER
30 1916622 4 NUT, Hex, Full, 1/4-20
Y 170252 1 DECAL, Shield
a2 1687030 1 DECAL, Installation {under hood)
a2 1851562 1 DEFLECTOR for single-cylinder engines)
a4 171679 1 GUIBE ASSY., (1690556 anly)

13



Deflactor & Tine Group

MNOTE: Use standard nardware
lwgue spec. chart unkess
olharwise noled.



Mfg. No. 1691277

Deffector & Tine Group

Ref. Fart
Ho. Ho. Qty. Description
1 105274 1 PLATE END, Deflectar, H.H.
o 1927557 2 NUT, Hex, Flange, 5/16-18
] 1831332 14 CARRIAGE BOLT, 5M16-18 x 5/8
4 1858088 1 BAR, Rainforcamant, B.H.
5 16584847 4 SCREW, Tapfits, 5/16-18 x 3/4
6 16558087 ] BAR, Asinforcement, LLH.
T 1878700 2 DECAL, Safsty
& 1701034 2 SPACER, Stip
Lt 1678768 i DEFLECTOR
10 105573 1 PLATE EMND, Deflactor, L.H.
" 1931333 & CARAAGE BOLT, 5/16-18 x 3/4
12 1931335 2 CARAIAGE BOLT, 51618 %1
13 118053 2 PiM
14 1818451 2 PiM, Cotter, 1/8 % 3/4
15 8152001 ] TINE BLADE, LH.
16 8152002 ] TINE BLADE, R.H.
17 1922380 15 CAFSCREW, Hax, 711620 x 1-1/4
18 1928357 18 LOCKMNUT, Hex, 71 6-29
19 1656040 2 HUB & FLATE AESEY., Tine
20 1700700 1 CHAMNNEL

15



Jackshafl Groug

A"t 1569

Attaches Lo
- undearside of
< . 17 tractor frame.

MOTE: Use standard hardware
lurque speg, chart unless
stharwise noled.

16



Mig. No. 1691227

Jackshalt Group
Aef. Part
Ng. No. Gty. Dazcription
1 1700059 1 BELT, *%" Frant
2 1678797 1 BRACKET, Jackshalt, Frame
3 1518188 4 Pl
4 1675481 2 SPACER
5 1924874 4 WASHER, Flat, 3f8 x 718 x 1115
B 18960118 2 PN, Rlvet
Fil 19213332 G BOLT, Hex Hd., S/M1e-18x 1
8 1679746 1 BRACKET ASSY., Jackshaft
L] 16878745 1 LIMK, Clutch
¢ 1663184 1 SPACER
1 1556284 1 SPACER
12 170388 1 SPACER
13 1673015 1 ARM, Idler Assy.
14 1922755 3 WASHER, Flal, 13/232x 1 % 16
15 1316350 2 NUT, Hex, 3/8-16 Lne.
15 1930651 1 WNUT, Hex, 3/8-16 Unc.
17 1666759 1 SPRING, Extension
1B 1655434 i FULLEY ASSY.
1 827793 1 ‘E" RING
20 16867341 1 RETAINER, Bearing
21 805123 2 KEY, Woodruff, #9, 56 x 314
b 1705897 a BEARING
pr 1930544 4 SETSCREW, 5/16-18 x 3/8
28 1679728 1 PULLEY ASSY,
25 16878723 1 BHAFT, Jark
25 1700313 1 BHAFT ASSY ., Jack
2T 1679727 1 PULLEY
28 1918447 e COTTER PIN
23 1700253 ] SPACER
30 1700051 1 STOP, Belt
3| 1923903 1 BOLT, Hex Hd., 3/8-16 Unc. x 3
32 1921974 1 BOLT, Hax Hd.. 3/8-16 Unc. x 1-1/2
a3 1917356 4 LOCKWASHER, 6MG
24 1917378 6 HUT, Hax, 5/18-18
35 1923683 4 SCREW, Hex, Washer Hd., Taptite, 3/6-16 x 3/4

7



Drive & Clideh Group

A-"t156A

Early Model
Idler Bracket

Mounts to
underside
al frama.

MOTE; Use standard hardware

tarque spec. char unless
otherwise noled.

18



Mig. No. 1691277

hive & Clufch Group

Raf. Part
Na. No. aty. Degecripticn
1 1879729 1 PULLEY, Driven
2 805123 1 KEY, #3, 316 x 3/4
a 1930544 2 SETSCREW, SHe-18x 1/2
4 1701367 1 BRACKET & HUB ASSY.
5 1931348 1 CARRIAGE BOLT, 3/6 x 3/4
& 1916850 G MUT, 3/8-16
K 1922755 8 WASHER, 3/f8x 1x 1/8
5 1656054 2 GUIDE, Belt
a 1679857 1 ERACKET ASSY., Idler
10 174561 2 FULLEY, Idler
11 1921971 3 CAPSCREW, 3/8-16 x 1-3/4
12 1960033 1 PIW, Quick, Hairpin
13 1BEE2D4 1 EPACER
14 1665434 1 PULLEY {Flat-sicle}
15 1918195 1 PN
18 1879744 1 ROD, Clutch
17 108862 i GUIDE, Red
18 1823362 1 WUT, 5/A16-18
14 s191022 i COLLAR SET
20 1528804 ] SETSCREW, 1/4-20 x 3/8
21 183103 1 SPRING
22 16736ET 1 BELT, "V Rear
23 1917642 4 WASHER, BN 6
24 1700011 1 ERACKET, Idler {Early Models}
1703726 1 BRACKET, Idler {Later Models)
25 23309 2 CAPSCHREW, Hew, 3/8-16 x 354
(Later models only}
26 1701388 1 FIN, Clavis

18



Fultsy GQuard Group

NOTE: Use standard hardware
torgue spec. chart unless
olherwise noled.

20




Mig. No. 1691277

Pulley Guard Group

Ref. Part

No. Mo. Oty. Descriptlon
1 1G7G725 1 BUARD, Pulley, A.H.
2 116335 4 SPACER
3 1817642 4 WASHER, Flat, 3/8x 7/8 x 14
4 1666294 2 BPACER
L3 1665434 2 PLULLER ASSY.
6 1679726 1 GUARD, Putley, L.H.
7 1831355 2 BOLT, 5/8x 15 x 2-1/4
-] 1923325 2 BOLT, Hex Hl., 5/16-18 x 7/8, Gr.5
9 1679722 1 BRACKET, Guard

10 1918196 1 PIN

H 1231348 2 CARRIAGE BOLT, 3fa x a4

12 1675224 i CLEVIS, Mast

13 1018262 2 NUT, Hax, Jam, 1/2-20

14 1579221 i ARM, Mast Assy.

15 1916850 3 WUT, Hex, 3/8-16

16 1918965 i LOCKWASHER, 3/8

i7 1922755 1 WASHER, 3/8 x 1 x 1/

18 1678226 ] PIN

19 1960023 1 PIN, Cruilek

20 1830631 2 MUT, Hex, 3/8-16

21 1917372 2 HUT, Hex, 2M6-18

22 1679rM 1 PiM, Guard Bracket

21



Case Group

Adjust rgller chain drive
Lo romove slack al cenler
of chain span.

Tarque w
75 1. b5,

ASSEMBLY INSTRUCTIONE

Holes for mounling bearings oo L.
and A.H. case mosl be in line. Drive
shait Mo, 28 and tine shaft Mo. 26 mux!
be perailel 1o each oiner and parpcn-
MOTE: Use standard hardwara .:.jicular with case. Sprockats must b2 in
torgque spec. chart unless lira.

clherwise noted,

22



Mfg. No. 1691277

Cass Group
Ref. Part
No. No. Gty. Description
1 17372 16 MNUT, Hax, Full, 515-18
2 19173565 16 LOCKWASHER, 515
3 1916522 7 NUT, Hex, Full 1/4-20
4 1700725 1 COVER, Guard
5 170053 1 CHAIN
B 1925205 10 CAPSCREW, Hex Hd., 511618 x 5/8
7 16792545 1 CASE ASSY., Hal, L.H.
8 1655814 4 BEARING
9 1856089 2 BEARING
10 19163964 4 WASHER, Lock, 1/4
11 167424 2 WASHER, Special
12 1830651 1 MNUT, Hex Hd., Full, Lock, 3/8-16
13 105386 2 SPACER
14 1922134 1 NUT, Hex Hd., Full, Lock, 1/2-13
15 172278 4 FLANGE, Eearing
16 173534 2 BEARING
17 1676770 1 FRAME & HITCH ASSY.
18 155037 2 PIN
i9 18960033 2 CLIP, Hairpit:
20 1700723 1 GLUARD, Belt
23 1701320 1 HINGE
22 1673450 & RIVET, Pop
23 918118 1 MUT, "U" Typa
24 1935023 i SCREW, Wing
25 1931333 & CARRIAGE BOLT, 51818 x 3/4
26 170030 i SHAFT ASSY., Tine
27 170177 1 ROLLER
28 170365 1 SPACER
29 1655827 1 SHAFT ASSY., Drive
30 1921954 3 CAPSCREW, Hex Hd., 1/8-20 x 1/2
- 1931317 4 CARRIAGE BOLT, 1/4-20 x 3/4
az 170022 1 GASKET, Case
33 170029 1 SPACER, Case
34 1679288 1 CASE ASSY., Half R.H.
a5 1926150 1 CAPSCREW, Hex Hd., 1/2-13 x5
35 1922130 1 CAPSCREW, Hex Hd., 3/816 x 2-1/4
ar 260154 4 WASHER
38 os01ag 2 WASHEHR



Dump Cart Group

v 45

e
A = o o X

NOTE: Usy standard hardware

torque spac. charl unlass
otharwise noted.



Mig. No. 1600236

Dump Cart Group

Ref. Part
Ho. Ho. by Description

1 102005 1 PLATE, Bax Guide

z 102024 1 PWOT ASSY., Box

a 102027 1 AXLE ASSY.

4 102035 1 FRAME ASEY,

5 102037 1 TONGUE ASSY.

& 102040 1 PLATE, Box Catch

Fi 102051 1 CLEVIS ASSY.

B 102075 1 SPHING, Tarsion

o 170320 2 YWHEEL & TIRE ASSY,

{inci. Ref. Nos.10,11,12,13)

10 102052 a TIRE
1 1530348 ] TUBE,4.00x8
12 156316 4 BEARING
13 170315 2 WHEEL
14 B151076 a BUSHING
15 102004 2 PIN, Pivot
16 1052458 1 PN
17 aM 210 2 CAPSCREW, Hex, 3/8-16 x 1
18 16950 5] HNUT, Hax, Full, 3/8-16
18 916965 5] LOCKWASHER, 38
20 17378 3 WASHER, 3/8
21 221978 a CAPSCREW. 511618 x 2
22 220415 2 CAPSCREW, Hex, 3/8-16x 1-1/4
23 218196 3 FIN, Ciuick
24 518433 2 WASHER, Plain, 354
20 318458 2 PIN, Cotter, 316 % 1-1/2
26 822130 2 CAPSCREW, Hex, 3/8-16x 2-14
e 023362 2 MUT, Hex, Full, 5/16-18
28 830651 i HUT, Hex, Centerlock, 3/8-16
= S30596 1 CAPSCHREW, Hex, 3/8-16 x 2-3/4
an 1888478 1 TRAILER & ENDC GATE ASSY.
3 1658462 1 GATE END

25



Cart Cover & Side Extension Groug

=11z

NOTE: Dse standard hardware

torque spec. chart unless

otherwize noted,

26



Mig. No. 1690401

Cart Caver & Side Extension Group

Redt. Part

Ha. HNe. ity Description
i 1828888 1 SCREW, Rd. Hd., 1/4-20x 3
2 1916954 1 LOCKWASHER, 1/4
3 1916622 1 MUT, Hax, 1/4-20
4 123057 1 CLAMP, Hose
5 1665762 1 CONMETTOR, Hose, 6
8 1921950 4 CAPSCREW, Hex Hd., 1/4-20 x 5/8
7 1665781 1 DEFLECTCOR
8 19233585 4 LOCKNUT, Hex, 1/4-20
g 1665780 1 CONNECTOR, Metal, g

10 1M 73T 4 WASHER

11 1516952 2 WINGHNUT, 1/4-20

12 1665778 2 Ran, 27"

i3 16685779 1 BONNET

14 1665777 1 PANEL, Front

15 1665776 1 PANEL, Rear

16 1665775 2 PANEL, Side

27



Vacuum Dolfector Housing & Engine Group

A0

Early Modals

Torgue 1o
11-17 fi, s,

Canter muffler shield /g

on mutfler,
23

Tarqua o
11-17 It |bs.

Positiogn chambar
1oward anging.

22

Posilion mulfler with
louvarad apenings poinling
toward the rear,

See page 32
for decais.

Farm im “U" shape ancg
gttach to both bolts of
moeni.

14

MOTE: Use standard hardwara
tarque spe¢. chart unless
atherwlsa noled.

28



AMfg. Mo, 1690286

Vacuum Collector Hatsing & Enging Group

Rnf, Fart
Ho. No. Oty Description
1 LETOET 1 CAFSCREW, Hex Hd, Sf18-24 x 1/2
2 *G17356 16 LOCKWASHER, 516
{City. 17 used before 5/n 28560)
3 *1933465 1 WASHER
4 1928721 2 SETESCREW, 5M16-18x 1/2
*5 1 FAM ASSY.
G 1921982 4 CAPSCREW, Hex Hd., 5M16-24 x 1-1/4
7 157081 4 SPACER
& 1672133 1 SHIELD ASEY ., Muffisr
3 1927567 12 LOCKMLIT, Hax, Flange, 5/16-18
10 1657503 1 MUFFLER
11 1 EMNGINE, Briggs & Stratton, 4 HP
12 1657456 4 BAR ASSY.
13 1702472 1 HOUSING
14 1917372 12 MUT, Hex, Full, 5/16-16
15 1685740 1 STRAP, Ground
18 158085 4 COMNECTOR
17 1855968 1 FRAME ASSY.
18 1921221 4 CAPECREW, Hex Hd., 5/16-18 x 1-1/2
1% 123085 1 PLATE, Enging
20 1932850 1 LOCKMNUT 172
21 1656972 1 PLATE, Housing Support
22 *1 654907 1 SPACER
232 305850 1 KEY, 3figx 36 x1
24 *§T1658 1 FAM ABEY., 36 x 3/16 x 1-7/8
{Incl. Ref. Nos. 4 & 25)
25 H72120 i KEY

* Used on moedels with sarlal na. 2680 and belere. [See “Early
Maodels” drawiciy on page 28. i replacement fan s raquired,
sea Asf. No. 24 1o update to new design.

*= sed on models with serlal no, 2897 and lster.



Vacuum Colfector Misc. Group

A-100

i2

MOTE: L'sa standard hardware
torque spec. chart wnlgss

olherwise noted.

30



Mig, No, 1690226

Vacourn Coltector Misc. Group

Ref. Part

Ha. Na. Oy, Deacription
i 1650967 1 HOSE ASSY., Outlet, 6* Dia.
a 012 1 CLIP, Pin, Safaty
3 1916622 2 NUT, Hax, 1/4-20
4 1916964 2 LOCKWASHER, Spring, 1/4
L] 123067 1 CLAMP, Hose, B°
6 1928866 2 SCHREW, Rd. Hd. 1/4-20 x 3
7 123065 1 CLAMP, Hose, 7°
8 1657180 i HOSE ASSY., Inlel, 77 Dia.
g 158227 2 SPACER

10 1917478 2 WASHER, Plain, 3/8

114 1920415 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4

12 1 PLATE, D,

13 1657137 1 DECAL, Throttle

14 1657149 1 LECAL, Warning

15 1657831 1 DECAL, Muffler

3



Engine Driven Vacuum Collector (Single Whee! Model)

A7

13 (Oplional)
13—

17—

32



Mfg. No. 1680563

Engine Driven Vacuum Goflactor (Single Whss! Mods!)

Rel Part
No. Ne. Oty. Description
1 9919 4 CLAMP, Hose
2 1EB7541 1 HOSE, Flexible
3 1EBT3T 2 BOLT, Wing, SHE618x2
4 1823300 4 LOCKWASHER, Int. Tooth, 5116
& 1821515 4 CAPSCREW, Hex Hd. 5116-24 = 3/4
] 1816931 2 WUT, Hex, Full, 1/2-33
Fi 1909583 2 LOCKWASHER, Int. Tooth, 1/2
A 18685665 1 BLACES, Blower (Pair)
g 1820328 2 CAPSCREW, Hex Hd., 1/2-13 x1-1/2
10 16567639 1 HOUSING, Blowar
11 1921240 3 LOCKWASHER, 3/8
12 1917378 7 WASHER, Flain, 3/2
13 1916850 7 MUT, Hex, Full, 3/8-18
14 1667631 1 HITCH ASSY.
15 1667545 1 HOSE, Lower
16 1667647 1 CONE, 7
17 1667637 1 ANGLE, Reinforcing
18 1921972 4 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
19 16688405 i CLAMP, Mount
20 1578563 2 PUEH NUT
21 1705342 1 WHEEL, Caster
22 1705341 1 AXLE, Caster
2 1676014 1 TRAY & SUPPORT ASEY.
24 1921221 4 CAPSCHREW, Hex Hd. SHE-18x 1-1/2
25 1917368 4 LOCYWASHER, 5116
26 1917372 4 NUT, Hex, Eull, 516-18
27 1667636 1 ENGINE MOUNT & LPRIGHT
28 1667644 1 TOPR, Canvas Bag
pte’ 1667643 1 BAG, Canyas
30 1667638 1 RING, Bag Suppart
3 1705343 1 FORK ASSY., Caster
az 1 EMGIME, 4 H.P., Briggs & Strafion
3 1685585 1 LINERS, Plastic Bag {Fkg. of 18)
34 1 DECAL, Waming (Not sarviced}
*35 1253104 1 MLUFFLER

*Raf.. No. 35 oniy used on models with serlal numbers
frgm 1101-1121 Model 100212 engine.



Engine Driven Vacaum Coflectar {Twa Whee! Maodai)

AT

32



Mig. No. 1690563

Engine Driven Vacuum Collector {Two Wheea! Model)

Ref. Part
No. M. Gy Description
1 921919 4 CLAMP, Hose
2 16676 1 HOSE, Flexbls
3 1667317 2 BOLT, Wing, SA6-18x 2
4 1923300 4 LOCKWASHER, Int., Sf16
5 1921515 4 CAPSCHEW, Hex Hd., 51 6-24 x 3/4
& 1916951 2 MUT, Hex, Full, 1/2-13
7 1909569 a LOCKWASHER, Int., 1/2
] 1665685 1 BLADES, Blower {Fair)
] 1920328 a CAPSCREW, Hex Hd., 1/2-1a x1-1/2
10 1867830 1 HOUSING, Blower
Eh| 18921210 3 CAPSCREW, Hex Hd., 3/8-16x 1
12 19173786 7 LOCKMWASHER, 3/2
13 1976350 7 NUT, Hex, Full 3/8-16
14 1667631 1 HITCH ABSY,
i5 1667646 1 HOSE, Lower
16 16687647 1 CONE, T
17 TEE7E37 1 ANGLE, Reinforcing
18 19215872 4 CAPSCREW, Hex Hd., 3/5-16 x 2-1/2
19 1668405 1 CLAMP, Maurt
20 1678563 4 PUSH NUT
1 16687633 2 WHEEL, Castar
22 1667634 2 AXIE, Castar
23 1678014 1 TRAY & SUPPORT ASSY.
24 1921221 4 CAPSCREW, Hex Hd., SHS-18x 1-1/2
25 1817356 4 LOCKWASHER, S/16
25 1917372 4 NUT, Hex, Full, 5/156-18
a7 1878015 1 ENGINE MOUNT & UPRIGHT
25 1667544 1 TOP, Canvas Bag
23 1667642 1 BAG, Canvas
20 1667638 1 RIMG, Bag Suppart
31 1705343 1 FORK ASSY., Caster
az 1 ENGINE, 4 H.P., Briggs & Stratton
23 1685595 1 LINERS, Plastic Bag {pkg of 18)
34 1 DECAL, Waming (Not Serviced)



42" & 48" Vacuum Collegtor Adaptor

A-tr1a

MOTE: Use standard hardware
tarque spec, chart unlags

-
otherwise noled. 4+ P
'y %

36“ Vacuurmn Collector Adaptor

A-118

MOTE: Usze standard hardware
torque spec. charl unloss
alherwisa noted.

36



Mig. No. 1690227

43" & 48" Vacuum Coffsctor Adaptor

Rel. Fart
Ho. No. Gty. Descripticn
1 1657007 1 ADAFTOH, 427 & 48° Mowers
2 1817356 1 LOCKWASHER, Spring, 5116
3 im7ar2 T NUT, Hex, 5/18-18
4 1917642 2 WASHER, Flain, 516
5 1920564 i BOLT, Camriage, 51618 x 1-1/4
G 1931942 2 PUSHNUT, 3/8
7 1924356 2 WASHER
Mig. No. 1650228
38" Vacuum Collsctor Adapior
Ref Part
Ho. Ne. Gy, Description
1 165788 1 ADAPTOR, 357 Mowar
2 19173586 1 LOCKWASHER, Sptlng, 516
3 1923325 1 CAPSHCREW, Hex, A G-12 % 718
4 930659 1 NUT, Aetainer, 5618
L 1931942 2 PLUSHNUT, 3/8
G 1924356 3 WASHER



FRoving Nozzle Group

A-"7g

MOTE; Use standard hardware
lorque spec. chart unless
otherwise noted.



Mfg. No. 1690021

Roving Nozzle Group
Ral. Part
Mo, Ho, Gty Description
1 123065 1 CLAMP, Hose
2 123111 1 FLANGE, Hose
3 123127 1 HOQSE ASSY.
4 123128 2 CLAMP, Hose
5 123129 1 HANDLE, Hose
B 1916622 1 MUT, Hex, 1/4-20
7 191 G964 | LOCKWASHER, Spring, 1/4
a 1917356 ? LOCKWASHER, Spring, 516
9 1921332 a2 CAPSCREW, Hex Hd., 5f118-18 x 3/4
10 1918468 ] NUT, Wing, 5/16-18
1 O-ABGE 1 SCAREW, Rd. Hd, 1/4-20x 3
12 *1 664122 1 STOP, Beit
13 1668683 1 DECAL, Waming

*Not uzed In all applicalions

38



Turbe Blower System (42* & 48° Mowers)

Lk

i - r:.______-- _ : L ..____._.- e i -_-_-'
Inside e )
mowear deck, o=y ¥ j
= Existing
45 B Mtg. hotes | hardware,

i Y, - {or 48" |
AT Apply -
3

gywar
anti-seize 4 24 I
COmMpaund. =

Assemble pullay
fiysh with end

of tan shadt,
!
i
29 I
]
Exigting I
hardware, |
|
b
Usgas |
raguired, |
1
|
|
- b
‘“x |
~J

Belt stop to be 807

[& zide of idlar 2rm 3]
MOTE: Use standard hardware {Ret. No. 39). )

torgue spac. charl unless Hand tighten cnly.
alherwise noted.

40



Mfg. No. 1691280, 1691810

Turbo Blowsr System (42" & 487 Mowers)

Ref. Part
N Mo. Cty. Description
1 15789486 1 STRAFP, Reinforcement, Blower Holsing
2 1921953 7 CAPSCREW, Hex Hd., 1/4-20 x 5/8
a 1927557 4 NUT, Flange Lock, 516-18
4 16867341 2 BEARING, Retzinar
5 17058397 2 BEARING
B 233988 4 PUSHNUT, 516
7 1700231 1 FAN HOUSING & HINGE ASSY.
{In. Ref. Nos. 32, 53 & 54}
8 16785094 1 BAFFLE, Fan Hausing
L2 192064 1 8 MNUT, Hex, Nylon Lock, 1/4-20
10 1678801 1 FAM ASEY,
11 818312 1 KEY, Woodruff #61, 3116 x 5/8
12 192191 2 CAPSCREW, Hex, 3/8-16 x 1-3/4
12 1578705 1 FLATE ASSY.
14 1017372 1 HNUT, Hex, Full 5115618
15 1917356 2 LOCKWASHER, 5M6
18 1813381 3 WAaSHER, Plain
17 1673105 2 STOR, Belt
18 1928698 2 NUT, Hex Jam Lock, 5/16-18
18 1927423 LT SCREW, Taptite, 1/4-20 x 5/8
20 196151 2 WASHER, 1/4
21 1675339 2 SPACER
22 1678676 i BRACHET, Asbor
23 1678924 i STOPF, Belt
24 1824940 r WASHER, Flaln, 13/32
25 1820787 i CAPSCHREW, Hex, 5/16-18 x 1/2
26 1960104 1 CAPSCHEW, Hex, 5116-18 x 3/4
T 1702885 1 PULLEY, Driven
28 18286931 1 SETSCREW, 8q. Hd., 5618 = 58
28 1927120 1 CAPSCHEW, Heyx, TAB-14 x 2114
30 1678600 1 PLILLEY ASSY,
K1 | 1933689 2 CAPSCREW, Hex, 5/16-18 x 1-1/2
a2 1700259 1 BECAL, Danger, Blowar
23 1678646 1 BAFFLE, Discharge
a4 1916350 1 WUT, Hex, Full, 3/8-18

Ref. Hos. 35-70 tound on pages 42 & 43,

M



Turbe Blowar System (42" & 48* Mowers)

k!

= . " N !
/\_ Inside \
mawer deck. Y -
- Qﬁ'ﬁ g B Mtg. holes | Txetg

|
I
|
| P " hardware.
T N 2
3 anti-gaize 4|] _,|/ 24 |

compound = 12 ET Aﬁsemt?le pulley
W [ of fan anat
3BW “‘] !
2 . E~z

. 1

3 13 ?9/14 %V/ ‘.? ?‘,7 E;Et:agre.

=

sa as
rerquired.

!

|

1

|

l

l

;

|

1

a1 |
[
I
|

“n
|

Fi

Befl stop 1o be 90°
to side ol idler grm
WOTE: Usa standard hardware {Ret. No. 38). i
torque spec. chart unless Hand tighten only.
atherwise noted.

42



Mig. No. 2681260, 1691810

Tinbo Blower Systdem (42° & 48" Mowers)

Ref. Part

Ho. No. Qty. Description

35 1916065 1 LOCKWASHER, 3/8

36 1701095 1 STOR, Belt

a7 1708029 1 FULLEY, Idler

28 1679554 1 SPRING, Tansion

a8 1700361 1 IDLER ARM ASSY.

40 1666114 1 SPACER

41 1700415 1 BELT, Turbo

42 1930545 1 MUT, Hex, Flange Lock, 3/8-18
43 1921333 2 CARRIAGE BOLT, 5/16-18 x 3/4
44 1678811 1 PLATE, Flangs, Blower Housing
45 1880273 1 CARRIAGE BOLT, 5/16-18 x 2-1/4
45 1920842 1 MNUT, Flange Lock, 1/4-20

47 1674164 1 CUP

45 1679163 1 NUT ASSY., Wing

49 1923362 a NUT, Hex, Full, Lock, 5/18-18
50 1672683 1 "&" HOOK

51 1821319 1 WABHER, Plain, 932

52 1921961 i CAPSCREW, Hex Hd., 1/4-20 x1-1/4
53 1679207 1 HINGE

54 1673450 & RIVET, Pop

55 1960114 2 WASHER (A% Reduirad)

56 1919326 1 WASHER, 11132

57 1704960 1 COVER ASEY., Fulley

*58 1679165 1 MOLDH NG

*HG 1930627 1 NUT, Hex, Full Lock, #10-32

*ald 1679204 i 5" HOOK

*51 1673205 1 STRAP

B2 1860085 1 WASHER, Spetial

B3 1830531 1 SCREW, Truss, #10-32 x 1/2
G4 1920283 3 WASHER, Specdial

55 1960272 1 CAPSCREW, Hex, 511818 x5-1/2
*Go 1679685 1 SPACER

*G7 1919381 1 WASHER, 516

*68 18917356 1 LOCKWASHER, 56

*59 1817372 i NUT, Hex, Full, 5/16-18

0 1923362 1 NUT, Hex, Full, Lock, 5416-18

*Uged on Mig. Ne. 1691810 only.

Ret. Nos, 1 - 34 found on pages 40 & 41.



Turba Colfactor Biowsr for 36" Mowers - 4000 Series

A-TH1EAN

compound. ] 79
K 42 Opening In \l\L % 24 : 2
Z mowar dack. =
o d

Mounts thrgugh
right hack
maurting hole,

Mote; Usa slandard hardware
torque Spac. chart unlass
ptherwlze noted,



Mfg. No. 1691356

Turha CoNector Biower for 36° Mowers - 4000 Serlas

Red. Part
[ Na., Gty Descriptlan
1 16784915 1 BELT
2 1927557 4 NLUIT, Flange Lock, 6613
3 1667341 2 BEARING, Retainar
4 1705889 2 BEARING
& 533582 4 PLUSHNUT, 5416
L] 1700985 1 HOUSING ASSY., (Indl. Ref. No. 23)
7 1921959 g SCREWY, Truss Hd,, 1/4-20 x 5f5
5 QE4E2 i NUT, Retalner, 1/4-20
a 1eF2Ti i BAFFLE
18 1821648 1 SCREW, Whizlock 1/3-20 x 1/2
1 1960252 t CARRIAGE BOLT, 1/4-20 x 5/8
12 1516964 2 LOCKWASHER, 1/4
13 1916622 i MNUT, Hex Full, 1/8-20
14 16578601 1 FAN ASSY.
15 o15312 i KEY, Wood rufi
16 1921971 2 CAPSCREW, 3f8-i6x1-3/3
17 170068296 1 FLATE ASSY,
18 1927429 i SCREW, Taplite, 1/4-20 x 5/8
19 1920787 1 CAPSCREW, Hex Hd., 5/16-18x 1/2
20 1676924 1 STOP, Belt
21 1675339 2 SPACER
22 1860151 2 WASHER, Special
23 1360104 1 CAPSCREW, Hax Thin Hd., S/16-18 x 3/4
24 1919326 L WASHER, Plaing, 11/32
25 1702685 1 PULLEY, Driven
26 1928691 1 SETSCREW, 5/16-18x 1/2
27 1700705 1 PLILLEY ASSY.
28 17006394 1 STRAP
23 1700635 1 SPACER
30 18931320 1 CARRIAGE BOLT, 1/4-20x 1-1/4
31 1924840 Fil WASHEHA, Plain 13/32
3a 19286458 i NUT, Hex Jam Lock, 5/15-18
33 1530645 1 MNUT, Hex Flange Lock, 3/8
34 1701085 1 LEVER, Belt, Retainer
a5 1708028 1 FULLEY, Idler
1. 1916850 1 MNUT, Hex Full, 3/8-16
ar 13152865 1 LOCKWASHER, 3/8
as 1673554 1 SPRING, Tenslan
a8 1700861 1 IDLER ARM ASSY.
40 1666114 1 SPACER
e ] 19601 8 1 CAPSCHEW, Hex, 5f16-18 x 2-1/2
42 1579164 1 cUpP
43 1700259 1 DECAL, Danger
44 1678346 1 STRIP, Reinfarcament
45 1678811 1 PLATE, Fiange
4B 1931333 2 CARRIAGE BOLT, 5/16-18 x 3/4
47 1930641 7 NUT, Hex, Lock, Bylon, 1f4-20
48 18930642 i NUT, Hex, Flange Lock, 1/4-20
48 1679163 1 NUT ASSY. -
a0 1922362 1 NUT, Hex, Full, Lock, 5/16-18
51 1921319 1 WASHER, Flaln, 1/4
52 1921960 i CAPSCREW, Hex, 1/4-20 % 1

45



Grass Catcher - Cover, Bag & Support Groug

Cluse loops (Ref. Mo 2 & 30) ﬂ_:EEE
aftar Installing on strap 3 AT154
{Ref. Mo_ 1}.

Mount through 1op
and hotom hole of
Rof. Mos, 8 & 13.

HOTE: 258 standard hardware
tarque spec, chart unless
otherwisa noted.



Mig. No. 16880827 (Deluxe}, 16971188 {Turbg)

Grass Catcher - Caver, Bag & Support Group

Ref. Part
Ho. No. oty Cescriplion
1 1665872 1 STRAP
2 1672888 1 HOOK, Strap
3 1675283 1 COVER ASSY. (Incl. Ref. Nos. 4, 33 & 34)
4 1676923 1 BECAL, Warning
5 1672344 2 PIN
& 1917372 20 NLUT, Hex, 5/16-15
T 1917356 20 LOCKWASHER, 5115
8 1675707 2 TUBE
9 1831334 -] BOLT, Carriage, 5{16-18x 715
{Qty. & Bheluxe only)
10 1672333 2 HAMGER
1" 1673602 2 HOOP, Bag
12 1672348 2 BAG, Grass
13 1672023 2 CLAMP
14 1068788 1 CLIP, Halpin
15 1672328 1 ERACE, Lower
16 1672365 1 PN, Fivolt
17 1920415 2 CAPSCREW, Hex, 3/6-16x 1-1/4
18 1917378 2 WASHER, 3/8
19 168227 2 SPACER
20 1923325 12 CAPSCREW, Hax, 516-18 x 7/8
21 1672330 1 SBUPPORT, LH.
22 1672331 1 SUFPORT, R.H.
23 1672341 1 PLATE, Support, Cover
24 1672345 a PLATE, Hinge
25 1917642 5 WASHER, 3/8 x 7/8
26 1672329 2 BRACE, Upper
27 106787 2 CLIP, Hairpin
28 1672325 1 MCOUNT, Saddle Bracket
28 1672335 § BRACKET, Saddle Assy.
30 1672680 1 ‘S HOOK
31 1676524 1 DECAL
a2 1673874 1 THIM
33 1573201 1 DOOR & HINGE
34 1672324 2 HIMGE, Bracket
35 1672340 1 SCHREEN
36 1672323 1 BRACKET, Front Cover
37 1672322 1 BRACKET, Rear Cover
28 910531 4 WASHER, Rivet
29 1673450 2 RIVET, Pop
40 16873320 32 RIVET, Pap

a7



Deluxe Grass Catcher - Tube & Blfade Group

Torgle 1o
A0-50 ft. Iba.
|2 placas)

NOITE: Use standard hardware
torque spec. chart unless
ptharwise nolad.

48

A-ETT



Mg No. 1680821

Dealixe Grass Catchor - Tube & Blade Group

Ref. Part
Ne. MNo. Oty. Bascription
1 1668029 1 ADAPTOR
2 1 TUBE (Mot Sewiced Separately) (Sea Ref Ne, 27}
3 1669740 i ELBOW
4 o062 1 MUT, Retainer, 1/4-20
5 1931646 i SCREW, Whizlock, 1/4-20 x 1/2
B 1916622 1 MUT, Hex, 1/4-20
7 1916964 1 LOCKWASHER,1/4
a 1993333 1 BOLT, Carriaga, 1/4-20 x 5/8
L] 1672171 1 BAFFLE, Daflactor Side
10 1671565 1 BLADE, B.H.
1 1671593 1 BLADE, LH.
12 1931334 1 BOLT, Camiage 5M6-18x 7/8
13 1917377 1 WASHER, 1/4
14 1891{ 7355 1 LOCKWASHER, 5116
15 1917372 1 NUT, Hex, 5/116-18
14 1924856 1 SCRAEW, Taptite, 5A6-18x 1/2
17 1656053 1 BAFFLE ASSY., Discharga
18 1518950 2 NUT, Hex, 3/8-18
19 1916965 a LOCKWASHER, 38
20 1817378 4 WASHER, 3/3
21 1931348 3 BOLT, Carrlage, 3f8-16 x 34
22 Sa1a42 3 HUT, Push-On
23 1675766 1 DECAL. Cleaning Instructions
24 1673757 1 SPRING, Reining Tube
25 1910531 2 WaSHER, Rivat
26 S2BT0E8 2 RIVET, Tubulat
27 1673682 1 TUBE ASSY. (Incl. Ref. Nos. 2, 23, 24, 25 & 26)

49



Twin Bag Collector - Tube & Support Group

A-ri1516

Assambled View

A" 1514

b=
L
16
Benealh
mawar dack. { .”.

MOTE: Use slandard hardware
torque spec. chart unless
otherwise noted.



Mfg. No. 1897186

Twin Bag Colfector - Tube & Support Group

Rat. Part
No. Hix. Gity. Dascription
1 167ER0E 1 CLAMP, 6*
2 1878176 1 TLUBE ASSY. {Incl. Ref, Mos. 2-7)
3 1679895 1 HOSE, Exhaust
4 1673320 2 RIVET, Pop
5 1910531 4 WASHER, Rivat
G 1679174 1 TUBE
7 1675766 1 DECAL, Cleaning Inst.
a 1662783 1 ELBOW, Tube to Catcher
o) 1879185 1 MOULDING
10 1673133 1 COVER ASSY., Arhot
11 1817372 1 MNLUT, HexFull, 5/16-18
12 1320283 a WASHER, Speclal
12 1923362 1 NUT, Hex, Cemteriock, 5/16-18
14 1917358 1 LOCKWASHER, 5116
15 1678085 1 SPACER
18 1913381 1 WASHER, Plaln, 5/16
17 1960272 1 CAPSCHREW, Hex, 5/16-18 % 5-1/2
18 1930531 1 SCREW, Truss Hd.
19 1960K)96 1 WASHER, Special
20 1670204 i "S* HOOK
21 1670205 1 STRAP, Arbor Cover
22 1930627 1 NUT, Hex, Canterlock, #10-32
23 1976950 3 MUT, Hax, Full, 3/8-18
24 1916965 3 LOCKWASHER, 3/8
25 1669193 1 SUPPORT. Attachmant
26 1620415 a CAPSCREW, Hex, 3/8-16x1

HMOTE: Ref. Nos. 9- 22 used with 42° & 48" Turbo Blower Assys. only.

Ll



Cart Collector - Carf Group

A-t15T
A= "154

Bracket configuration
for 4000 & 5000

, | 1015,
Bracket configuralian 13 —% Serles lraclors
for G000 Serles tractovs.

NOTE: Uze standard hardware
forque spec. char unless
otherwiza noted.



Mfg. No. 1681524, 18831525

Cart Collector - Carf Group

Raf. Part
Na, Na, Gy, Dezcription
1 1701825 1 BOX (Order 1691243 from wholegoods.)
2 177640 2 WASHER, Spring, 5/16
3 1921877 1 CAPSCREW, Hax Hd., 5/16-18 2 1-1/4
4 1918249 2 BOLT, Slotted Truss Heb, 501618 x 3/4
5 1676801 1 “U" BRACKET
5] 1517356 4 LOCKWASHER, 5/16
7 1917372 4 MNLIT, Hox, B/16-18
8 1821176 2 CAPSCREW, Hex Hd, 1/2-13 x 1-1/4
o 1822139 2 NUT, Hex Lack, 1/2-13
10 1676802 1 WHEEL, Sewivel
11 18305851 3 NUT, Hex Lock 3/8-16
12 1676698 1 BRACKET, Hitch
13 1921210 7 CAPSCREW, Hax, 3/8-16 x1
14 1821965 1 CAPSOREW, Hex, 3/8-16 x 3/4
(6009 Sedas Tractors Only)
15 1830651 8 NUT, Hex Full Lack, 3/8-16
16 1700346 T DECAL, Waming (6000 Serias Cnly)
17 1917378 4 FLATWASHER, 5/8 5.A.E,
18 1576889 1 FRAME
18 102004 2 PIN, Clavis, 1/2x 1-1/4
20 17E012 2 COTTER, Hairpin
21 1930651 4 MNUT, Hax Lock, 3/8-16
22 1917642 2 FLATWASHER, 5/16
23 17007Ga i HAMDLE, Latch
24 1920161 1 MNUT, Hex, Jam, 5/16-18

53



Cart Collector - Caver Group

A=T1ET

s—&-xwwﬂww““““‘“ -.“«-g
P T P e

e B o St
’“"‘wﬁhy«x ww#“w

MOTE: Use standard hardware
torqua spac. chart unless
otherwise noled,



Mfg. No. 1691524 & 1691525

Cart Coflector - Cover Group

Ref. Part
No. Ha. Gty Description
1 1702003 1 COVER
2 700264 1 TLRE, Suppart
3 1700267 2 SPACER, Plastic
4 1921677 4 CAPSCHEW, 5/16-18 x 1-1/2
5 1917642 4 WASHER, 8116
6 1922362 4 NUT, Lock, 5A18-18
7 178012 2 GOTTER, Halrpin
a 1700266 1 STRAP, Aubber
L] 1700268 1 R0, Frame
10 1700265 1 RCD, Support

55



Cart Collecior - Tube & Blade Group

B-""BFT
ik |

Torgua ta
50-80 R. |Bs.
{2 places}.

NOTE: Use standard hardware

5
worque spec chart unlass G)\
otherwise noted. @\ 13



Mig. No. 1631524

Cart Coffegior - Tube & Blade Group

Raf. Pant
Ho. No. Gty. Deseription
1 16593025 1 ADAPTOR
2 1676881 1 TUBE ASSY.
3 1669793 1 ELBOW
4 20482 1 NUT, Retalrer, 1/4-20
) 1831646 1 SCREW, Whizlock, 1/4-20x 1/2
-] 1918622 1 MNUT, Hex, 1-3-20
7 1916964 i LOCKWASHER, 1/3
5 1960252 1 CARRIAGE BOLT, 1/4-20 x 5/8
1] 1672171 1 BAFFLE, Deflactor Side
10 16715685 1 BLADE, R.H.
11 1671583 1 BLADE, LH.
12 1831334 1 CARRIAGE BOLT, 511618 x 7/8
13 1917377 1 WASHER, 1/4
14 1917356 3 LoCKWASHER, 518
15 1817372 3 MUT, Hax, 5{16-18
16 1924856 1 SCREW, Taptite, 51618 x /2
17 856053 1 BAFFLE ASSY., Discharge
18 1916950 a NUT, Hex, 3/8-18
19 1918965 2 LOCKWASHER, 3/8
20 1817378 4 WASHER, 3/8
21 1831348 3 CARRIAGE BOLT, 3/8-16 x 3/4
22 231342 3 MUT, Push On
23 1675766 1 DECAL, (Cleaning Instructions)
o4 i TUBE {Sea Ref, Na, 2
25 o28706 2 RIVET
26 1673757 1 SPRING, Tube, Reatalning
27 910531 2 WASHER, Rivet
28 1876823 1 DECAL, Warning, Covar
28 1672688 1 HOCK, Strap
a0 1673874 1 TRIM
bl | 1931328 2 BOLT, Rd. Hd., 516-18 % 1-3/4
a2 1672335 1 BRACKET, Sadldle
33 1672680 1 5" HOOK
31 1M 7642 2 WASHER, 516
35 1885872 1 STARAP, Aubber

57



Cart Colector - Tube & Support Group

A-"11515
L EEY

HOTE: Usa standard hardware
1orque spac. chart unless
oiherwise noted.

58



Mig. No. 1691525

Can Collector - Tube & Suppart Group

Fet. Part
Ho. No. Oty Dascription

1 1679896 1 CLAMP, &°

2 1671TT 1 TUBE ASSY., 28"

(inck. Aaf. Mos. 3 - 7)

3 1679895 i HOGE, Exhaust

4 1679175 i TUBE

s 1673320 4 RIVET. Pop

5 910531 4 WASHER, Rivet

¥ 1875786 1 DECAL, Cleaning |nstructions

g 1889793 1 ELBOW, Tube to Catcher

a 1672688 1 HOOGK, Strap
10 1665872 1 STRAP, Rubber
ik 16573874 1 TRIM
12 1931338 2 CARRIAGE BOLT, 5/16-18 x 1-3/4
13 1672335 1 BRACKET, Saddle
14 1672689 1 *5" HOOK
i85 1579165 1 MOULGHNG
- 1679133 1 COVER ASSY,, Arbor
i7 1923362 1 NUT, Hex, Centedack, 5/15-16
18 1920283 3 WASHEH, 518
19 1917372 3 NUT, Hex, Full, 5/16-18
20 1917356 3 LOCKWASHER, 516
21 1675085 1 SPACER
az 1915381 1 WASHER, Plain, 5/16
23 1980272 1 CAFSCREW, Hex Hd,, 811615 x &-1/2
24 1830531 1 SCREW, Truss Hd, #1032 x1/2
25 1880096 1 WASHER, Plain
26 1678205 1 STRAP, Arbor Caver

a3 1679204 1 ST HOOK
=8 1830827 1 MUT, Hex, Centerfock, #1032
29 1676922 1 DECAL, Warning, Caver
30 1921965 1 CAPSCREW, Hex Hd., 3/8-16 x 34
31 1930651 1 NUT, Hex, Full Lock, 3/8-16
32 1700346 1 DECAL, Warmning
33 1917642 2 WASHER, Plsin, 5/16

MHote: Raf. Nas, 15 - 29 and Raf, No, 32 used with
42" & 4B" Turbo Biowers only.

59



Quiad Bagger Dump {art Group

A=""1706

MOTE: Lisa standard hardware
orque spac. chart unless
ctherwise noled,

60



Mig. No. 1691688

GQuad Bagger Dump Cart Group
Ref. Part
No. He. Qty. Dascription
1 1703337 1 TAILGATE
2 1923114 2 CAPSCREW, 1/2-12 x1
3 1921958 2 CAFSCREW, Hex, 1/4-20 x 1/2
4 1703338 1 BOX
5 1922134 o NUT, Hee, Lock, 1/2-13
) 1703334 1 BRACKET, Pivot, L.H.
7 1921210 8 CAFPSCREYY, Hax
a 1703336 1 FRAME
8 1676892 2 WHEEL, Swivel
1 1917378 5 WASHER, 3/8
11 1920651 8 HUT, Hex, Lock, 3/8-15
j2 102004 L PIN, Clavis, 1/2x 1-1/2
13 176012 o P, Safety
14 1918822 a2 NUT, Hex, 1/4-20
15 1916864 2 LOCKWASHER, 1/4
16 1700788 1 HAMDLE, Lilt
17 18218977 1 CAPSCREW, 5A6-18 x1-1/4
18 1917642 2 WASHER, 516
19 170766 2 WASHER, Spring, 5/15
20 1700765 1 HAMNECLE, Latch
g | 1917372 1 NUT, Hex, Full, 5116-18
22 1820151 1 WUT, Hax, Jam, 5/1B6-18
23 1703335 1 BRACKET, Pivat, R.H.
24 1703370 1 DECAL, Max. Capacity

&1



Quad Baggesr Cant Hitch Group

Rear Traclor
Frame

.,--""H-F.J

——

ot
|

Liser gxigling
hardware.

—

Hitch Instelialions
for 4000 Seres

T

=

Hitch Inslallations
for 5000 Series

62

A-TTITRT

Hitch Ingtallations
for 6000 Series




Mfg. No. 1691688

fAuad Bagger Cart Hifch Group
Raf, Part
Ho. Ne. GOty. Description
1 1703160 2 PLATE, Hilch, Side
2 1703018 i SUPRORT ASSY., Hiich
a 1930651 4 MUT, Hex, Lock, 3/8-16
4 1703211 1 SPACER
5 1703188 1 PIVOT HITCGH ASSY.
5] 260154 2 FLATWASHER, 1/2
T 1921176 1 CAPSCHEW, 1/2-13x 1-1/4
8 1921965 4 CAPSCHEW, 3/8-16 x 3/4
) 176012 1 PIN, Safaly
10 1820415 2 CAPSCREW, 3/8-16x 1-1/4
" 1917378 2 FLATWASHER, 3/8
12 158227 2 SPACER
13 1930644 1 MUT, Flange Lock, 1/2-13

63



Quad Bagger - Tube & Fulley Cover Assy.

A-'T1516

MOTE: Use standard hardwara
torque spec. ¢harl unless
otherwisa noted.



Mig, Np. 1681698

Guad Bagger - Tube & Fullay Cover Assy.

Ref. Fart
No. Ho. oy, Description
1 1688783 1 ELBOW
2 1873165 1 MCULDING
3 16579133 1 COVER ASSY.
4 19233582 2 LOCKNUT, Hex, Full, 5A6-18
5 1920253 3 WASHER, Specdlal
6 19717ar2 ] NUT, Hex, Full, 5/15-18
7 1917356 1 LOCKWASHER, 518
8 1675085 1 SPACER
9 1915381 1 WASHER, Plaln, 516
10 1980272 1 CAPSCREW, Hex, 5/18-18 x 5-1/2
11 1830531 1 SCHEW, Truss Hd., #10-32 x 1/2
12 1880086 1 WASHER, Speclal
13 1678205 i STRAP
14 1679204 1 "5 HOOK
15 1930627 1 WUT, Hex, Full Lock, #10-32
16 1679695 1 CLAMP, 6" 1.D.
17 1701865 1 TUBE ASSY., (Inch. Ref, Nos. 18 - 28
18 1879895 1] HGSE, 6" 1.B.
18 210531 4 WASHER, Rivet
20 1673320 4 RIVET, Pop
21 1701864 1 TUBE
22 1675766 1 DECAL, Cleaning Instructions

NOTE: Ref. Nos. 2-15 used on 417 & 48" Turbo Blower Assys. anly.

65



Ouad Bagger - Cover & Support Groug

A-TT1T0A

MNOTE:; Inserl
rod (Aaf. No. 1)
through
placet in
Rel, Mo, 2,

MOTE; Lse standard hardwira
lorgue spec. chart unloss
otherwise notod.



Mfg. No, 16316638

Quad Bagger - Gover & Suppont Group

Red. Part

[ Ng. Cty. Description
1 1702825 1 CLAMP, Elbolw
2 1702243 1 HOQD
3 1673874 1 TRIM
4 1360252 4 CARRKRGE BOLT, 1/4-20 x &/8
5 1916964 4 LOCKWASHER, Spring, 1/4
6 1916622 4 NUT, Hex, 1/4-20
7 1702827 1 BRACKET, Saddle
8 1923362 2 LOCKNUT, Hex, Full, 5A156-18
9 1702826 2 CHAMMNEL, Suppart

10 1702186 4 BASKET, Grags

&7



Electric Lift Kit

A-7T15T2
Miurit to ground
screw undar lower dash.
4
1—
Mount o top capscrew
o0 lilt lavar sppport bracket.
L
10 Connect to whita
L. 1gnltigen wira.

Ta actustor
wire,

Us=ed for rear
aitachments onhy.

Replaces AH sida
hub Bssy. (1ong
shafl to inside).

MOTE: Use slandard hardwara
lorque spe;. chart unless
olherwize noted.



Mfg. No. 1681531

Flectrie: Lift Kit
Aed. Part
No. MNo. Oty. Description
1 1702082 1 HARKNESS ASSY., Eleciric Lift
2 171683 1 SWITCH, Electris
3 1716389 1 WIRE, Switch to Ground
4 667754 1 POWER LIFT ASSY.
{See pages 66 & 57 for parts breakdown.)
5 1921333 2 CAPSCREW, Hex Md., 51818 x 1
G 1917356 4 LOCKWASHER, SH16
7 1805751 1 CONNECTORS, Seli-Stripping
8 1702075 1 WIRE, Switch to ignition
8 1702077 1 WIRE, Swiech to Lift
10 1702076 1 WIRE, Switch to Lift
11 1662533 1 DECAL, Lift Swtich
12 1701 580 i ROD ASSY., Lift
13 1701908 1 ROD ASSY., Lift
14 1960033 3 PIN, Quick
15 1711914 1 HLB ASSY., Wheel
16 1701881 1 LINK, Actustor
17 102004 a2 PIN, Pivat
18 1917372 4 NUT, Hax, 5/16-18
1o 1701878 1 BRACKET, Actuator, Fromt
20 1921677 2 CAPSCREW, Hex Hd., 516-18 x 1-1f2
21 1665629 3 SPACER
ol 1923362 1 NUT, Hex, Lock 5/16-18
23 192568082 1 CAPSCREW, Hex, Hd., 51 E-18 x 4-1f2
24 1701877 1 BRACKET, Actuator
25 1708008 1 CLAMP, Ingulated

€9



Power Lift Assy.

ok

NOTE: Uzsa standard hardware
torqua spec. chart unless
olherwise noted.

70



Mig. No. 1691531

Power Lift Assy.
Retl. Fart
Mo. No. Gty. Dascription
1 1664756 1 BRLSSH, wiString Set (Moton)
2 1EE309EE 1 12V0LT DC MOTCR
a SZ8seg 4 SCREWY, Filister Hd.
4 1670755 ! GEAR ASSY., 4th
5 1670754 1 GEAR ASSY., 2nd & 3rd
] 1664757 i CCOVER. Houslng
7 1605773 i CAPSCREW, Thd. Forming
B 1605778 1 FIM, Drive
a 1667787 1 BALL SCREW ASY.
10 1664758 1 HOUSING, Motor
k| 1667788 1 GASKET, Cover
12 1605779 1 SLEEVE
13 1703531 1 SEAL, Rubber

71



42" Dozar Blads

A1 504

NWOTE: Use standard hardware
torque spac., chart unless
otherwise noled.



Mfg. No. 1691520

42" Dpzer Blade
Ref. Part
Me. [ Gy, Dascription
1 1701477 1 BLADE ASSY.
2 1 1.O. PLATE
3 1917372 4 MNUT, Hex, Fuil, 5/16-18
4 1675198 a EYEBOLT
L 101126 2 EPAING, Tension
G 1701482 1 FAAME ASSY,, Front
Fil 1922134 2 NUT, Hex Lokck, 1/2-13
] 105041 2 SPACER
a 1920328 2 CAPSCREW, Hex, 1/213 %1
10 107106 2 SHOE ASSY.
11 1817378 4 WASHER, Ptain, 3/8
12 1916965 10 LOCKWASHER, 3/8
13 1921965 4 CAPSCREW, Hex Hd. , 3/8-16x 34
14 107045 1 FLATE, Wear
15 1816850 5 MUT, Hex, Full, 3/8-16
16 1931350 [+ CAHRIAGE BOLT, 3/8-16x 1

73



42 Snow Flow & Dozer Blade Hifch Group

MOTE: Use slandard hardware
losque speds. charl unless
otherwize noted.

; 4\&a ? 3,.; Use with 1692240 anly
% “xﬂ\tr‘ ™ . !

Location Tfor 4000 & 5000 Series.

74

-
-
-~
Bl
- -




Mfg. No. 1691523, 1692240

42" Snow Plow & Dozer Blada Rilch Group

Reai. Part
Na. MNo. Criy, Descrlption
i 16807911 1 BAR ASSY., Push
2 171011 1 SPRING
2 171679 1 GUIDE ASSY., Fod (1891523 only)
1708285 1 GUIDE ASSY., Aod (1692240 only)
4 1828721 2 SETSCREW, 5f16-18 x 1/2
& 1665837 1 ROD, Lilt
6 8031007 2 COLLAR, Set
Fi 1960033 4 SPRING, Clip (Qity. 3, 1691523 only)
& 1678549 1 PiM, Fivot
8 1603802 1 FiM, King
10 1657863 1 BRACKET ASSY.
11 156308 4 PIM
i2 176012 4 CLIF, Pin
13 1922130 2 CAPSCHEW, 3/8-16 x 2-1/4
i4 1930645 2 HUT, Lock, 3/8-18
15 1 1.D. PLATE
16 1675632 1 SPRING
17 1669241 1 CHAIN, 4-Link
18 1921977 1 CAPSCREW, 51618 x1-1/4
19 1819381 2 WASHER, FPlain, 516
20 1923362 1 HUT, Hex, Lock, S5M16-15
21 1709513 2 BAR STCP (1632240 only)
22 1960373 2 SCREW, Hex, Taptite 5/16-18 x 1

(1692240 only)

75



Spring Assisted Uft Kit (42" Dozer)

1
Ii(/; ' . P! ""\;h z
L“ \ rAGUrting Inf:ation T I - 3
L \.\ lor 8400 Series traclars. ii_,,ﬁ:j ;-
- '.I}-’ ! -
4
;]

Mounting lacation for -
AQRO & 5000 Series tretors. e

MOTE: se standard hardware
Llorque sped. chart unless
otharwlss notad.

Spring Assisted Lift Kit (36" & 42" Snowlfirowers)

NOTE: Usa slandard hardware
tarqua spac. chart unfess
otherwiza noted.

76



Mfg. Mo, 1685336

Spring Assisted Lift Kit (42" Dozar)

Redt. Part
No. Ho. Oty Descriptlon
1 1923362 1 MUT, Hex, Lack, 5/16-18
2 1919381 2 WASHER, Plain, 5116
3 1921977 1 CAPSCREW, 5f16-18 % 1-1/4
4 1669241 1 CHAIN, 4-Links
5 1675232 1 SPRING
Mfz. No. 1685337
Spring Assisted Liff Kit (368* & 42" Snowihrowers)
Ref. Eart
Ho. Mo. Oty Description
1 1923282 1 NUT, Hex, Lock, 6f16-18
2 19192817 2 WASHER, Flain, 516
] 1921907 1 CAPSCREW, SA16-1Bx 1-1/4
4 1656835 1 CHAINM, 3-Links
5 1675232 ] SPRING
L 176934 1 GRIP
i 1701917 1 LEVER ASSY., Spring
a2 108717 1 SFPACER
9 1924356 2 WASHER
10 1921969 1 CAPSCHEW, 3f8-16 x 1-1/2
11 1922755 1 WASHER, 1332 x 1
12 1816965 1 LOCKWASHER, 3/8
13 1816950 1 NUT, Hex, Fuli, 3/8-16
14 1701940 1 DECAL, Caution



One Foint Bitch Group

A-"g4
4
5
? \\\ ﬁ
/
MNOTE; e slandard nardware 3
larqua spec. chart unless
otherwise noted. Aear mplement Altachment Kit {For Rear Mounted Vace. Collector to 5200)
A1

MNOTE: Uza standard hardware
torqua spoc. chart unless
otherwise noted.

T8



Mig. No. 1690383

Cne Paint Hiteh Group

Fief. Part

No. No. Oty Description
1 1603321 i PIN, Hitch
2 106788 3 CLIP, Spring
3 TEC2B1E 1 PLATE, Stabilizer
4 1665448 i CLEVIS & UFT ARM ASSY.
5 155037 2 PIN
& 1927430 2 CAPSCREW, Hex Hd., 5/8-11 x 2-1/4
F 1815726 2 WUT, Hax, Jam, 5/8-11

AMfg. No. 1685200

Rear Implement Attachment Kit {For Rear Mounted Vac. Coffector to 6200)

Ref. Part
No. No. Gty. Deaseriptlon
1 1669193 1 SUPPORT, Attachment
2 1821210 3 CAPSCREW, Hex Hd,, 3/8-16 x 1
3 1820415 3 LOCKWASHER, 3/8
4 1816850 3 WUT, 3/8-16

78



Lift Levar Kit

LT 1

Latch musi pival Irealy.

MOTE; Lise standard hardweare
lurque spes chart uniess
otharwise noted.



fig. No. 1691467

Lift Lever Kit
Ret. Part
Ho. Ho. Oy, Descriplion
1 1650517 1 BUTTOMN
z 1565208 1 GRIF
a 1667295 1 LEVER ASSY., Lift
4 1827&00 1 FPiMN, Rall
5 1821332 7 CAPSCREW, Hex Hd., 5/16-18 x 3/4
4 1817356 7 LOCKWASHER, 5116
¥ 1M 7F3F2 ] MUT, Hex, 51518
5 934953 ] PUSHNUT
a 1667265 1 SPRING
10 1657648 i LATCH, Levar
11 1667290 1 RGO, Latch
iz 916159 pi HUT, Speed, 5116-18
13 1701823 1 SRACE, Lift Lever
14 1673665 1 RO, Lift
15 1920161 1 MUT, Jam, 51 6-18
16 18917E4E 1 WASHER, 5116
17 172144 1 TRUNNION, Pivot
18 176012 1 CLIP, Safety

81



Headiight Kit

A-""EG

MOTE: Usa standard hardware
torqua spec. chart vnless
otherwize notad,

Hitch & Litf Kit for Tilfer

A-T 1562

NOTE: Use =standard hardware
torqua spec. charl unlgss
olherwise noted.

LIse existing hardware from
auelgide haole logation.

a2



Mig. No. 1690464

Headlight Kit

Fef. Part

No. M. Gy, Dascription
1 1657954 1 CLIP, Center, 5-29/22" long {For Early Modeis)

1E57553 1 CLIP, Center, B-31/32" long {For Later Models)

2 1260034 4 SCREW, Plagtite, #10-14 » 1/2
3 1658071 1 WIRE ASSY., Headlights
4 932747 1 TIE, Cable
5 ATAZR 1 SCREW, Hex Hd,, Tapiie, 1/4-20 x 3/8
B 165073 1 CLIP, Speed
7 1651147 1 WIRE ASSY.
& 172896 1 ADAPTOR, 2-Way
] 122184 1 SWITCH, Toggle

10 122182 1 CONNECTOHR, Insulated

11 1657955 2 CLIF, Side, 1-14° long (For Early Models)

1654636 2 CLIF, Side, 1" long (For Later Modsls)

12 1654664 2 AEFLECTOR ASSY.

*{3 1 BULE, #1808

i4 1854662 4 GASKET, Lens

15 1865933 2 LENS, Clear Plastic

15 1665934 2 UGHT ASSY. (Ind. Ref. Nos. 12 - 156}

* Purchase from your local automative suppliar,.

Mig. No. 1691379

Hitoh & Litk K3t for Tiller

Hef. Part
Ho. Ho. Gty Description
k| 1360033 2 HAIR PIN CLIP
2 1701087 1 LIFT ROD
3 16G9RE8 1 ROD GUIDE ASSY,
4 1919262 2 MUT, Hex, Jam, 1/2-20
5 1997372 2 WNUT, Hex, SAG-18x 1
[+ 1670225 2 SPACER
7 1917642 2 WASHER, Flat, 5/16
-] 1623325 2 BOLT, Hex, 5M1618x 7/a
g 1679758 1 HITCH ASSY.
10 231942 3 PLISHNUT
11 1520415 2 CAPSCREW, 5/8-16 % 1-1/4 {Used on early models

only. Use existing hardware for later modsls.)



Ritch Brace Kit

Aszsembled View




Mig. No. 1685201

Hitchr Brace Kit

Ref. Part

Ne. Ho, Qty. Dascription
1 16852011 2 BRACE, Hitch
2 1921210 4 CAPSCREW, Hex Hd,, 3/8-16 x 1
3 1930645 a2 LOCKNLUT, Flange, 3/8-16
4 1516865 2 LOCKWASHER, 3/8
5 16050 2 NUT, Hex, 3/8-16

85



Haurmeter Kit

MOTE: Usa standard hardwara
lorque spec, chart unless
ptherwise noted,

Front Countarwaight Kit

NOTE: Use stendard hardwara
lorque SpeC. Ghart unless
ctharwise nolad.

B6&



M. No. 1685535

Hourmeter Kit
Ref. Part
No, Ko, Giy. Dascription
b 172093 i HOURMETER
2 1729096 1 ADAFTOR, 2-Way
3 1656083 1 WIRE ASSY.
L} 1655592 1 CONNECTOR ASSY., 15-1/2
5 921880 1 LOCKWASHER, Ext. Tadth, 1/4
& 916622 1 HUT, Hex, Full 1/4-20
7 1605751 1 CONNECTOR, Wire, S2lf-Stripping
Mfg. No. 1680257
Fromt Couterweight Kit
Red. Pant
Ho. N, Oty. Description
1 1 WEIGHT ASSY ., (Order 1680257 from wholegaods.)
2 118053 2 PIN
a 1918196 2 PIM, Quick, 1-7/8



Weight Box Group

A-mia

MNOTE: Use standard hardware
Lorgque spec. chart unless
otherwise notad.



Mfg. No. 1690624

Weight Bax Groug
Ret. Part
No. No Gy, Dascription
* 1 QDOR ASSY.

*2 1 WEIGHT BOX ASSY.
3 176012 1 CUP, Pin, Safely
4 1820415 2 CAPSCREW, 3/8-16x {-14
o 1824840 2 WASHER, 3/8
Lo 1568227 2 SPACER
¥ 19E0333 1 cLe
a 102004 1 PIN, Fivet

*NCTE: To Raplace, Order Mfg. Ne. 1680824

a9



Twin Calcher Cover Graup

MOTE: Usa slandard hardware
torque spec. chart unless

athenwvize noted.

20



Mi. Np, 1897788, 1651793

Twin Calcher Cover Graup
Red. Parnt
Na. No. Oty Description
1 1704055 1 COVER (Incl. Rel. Nos. 2, 5, 6, B & 32-35)
2 1703700 ] SCREEN
3 1828219 Z MUT, Hex, #10-32
4 1703853 1 HAMNDLE, Latch
5 1675043 4 RIVET, Fop
6 1910531 4 WASHER
7 1930531 2 SCREW, Truss. Hd., #10-32 x 1/2
8 1704057 1 SEAL, Clip
9 960367 2 PN, Round Head
10 1931333 4 CARRIAGE BOLT, 5A6-18 x 3/4
11 1703855 2 HOOP, Bag
12 1703754 2 BAG, Grass
13 1703807 2 HANGER
14 16572023 2 CLAMP
15 18917356 4 LOCKWASHER, 5116
16 1917372 4 HUT, Hex , 5/16-18
17 1960221 2 PIN, Hair Clip
18 1921986 4 CAPSCHEW, Hex Hd., 3/8-16 x 7/8
19 1703822 1 CROSS ASSY.
20 1928352 4 WUT, Hex , Whizlock, 3/8-16
by | 1960252 5 CARRIAGE BOLT, 1/4-20 x 5/8
az 1960077 2 HUT, Hex, Lock, #8-22
23 18960095 2 WASHER
24 1704507 1 STRAP, Tube Syupport
25 1927428 2 TAPTITE, 1/4-20 x 3/8
26 1830642 ] LOCKMUT, Flange, 1/4-20 End Lock
ar 1360389 1 SCHREW, Rnd. Hel,, #8-32 x 718
28 1960331 ¥ RNET, Pop
28 1704615 1 SURPRORT, Tube
{Incl. Bef. Mos. 22, 23, 24 & 27-31})
30 1704135 1 SEAL, Cover
3 1704508 3 BRACKET SEAL
32 1960400 1 BCREW, Self Tapping, #10-12 x 5/8
I3 191 73¥7 1 WASHER, Flain, 1/4
34 1705349 1 CABLE, Doubla Loop
35 933836 1 NUT, Speed
3B 1704180 2 WINDOW
37 1704405 1 DECAL, Safety
38 1667248 & CLIP, Canoe
SAFETY DECAL

~ A WARNING ° C’"

DB HOT OPEN EOVER WITH ENGINE RUHNING -
0B MOT OPERATE EMGINE WITHOUT y
COMPLETE CATCHER 1W PLACE oo

WHEN OPERATING O SLOPES 1 |']
REFER 10 OPERATOR'S MANLAL .,

L

FOR COLMNTERWEIGHTS

Ref. No. 37
21



Adapter, Blade & Tube Group

LH. Blade

Existing

hardware.



Mfg. No. 1681788

Adapter, Blads & Tube Grotip

Ref. Part
Ho, Na. Cy. Description
1 1880122 1 CAPSCREW, Hex Hd.
2 1318326 2 WASHER, Fiat, 5/16
3 170a76e i TRANSFER TUEBE
1 1704803 1 LATCH, Tube
g 1860185 1 WASHER, Flat
6 1935048 1 NUT, Flange Lock
7 1704341 1 WASHER, Special
8 1924423 1 NUT, Esna, Hex Leck, 5/16-18
L2y 1671565 1 BLADE, R.H. Sida
10 16571583 1 BLADE, L.H. Side
11 1931645 1 SCREW, Whizlock, 1/4-20x 1/2
12 1916622 1 NUT, Hex, 1/4-20
13 1915364 1 Lockwasher, Spring, 1/4
14 1960252 1 CARRIAGE BOLT, 1/4-20 x 5/8
15 167171 1 BAFFLE, Deflector Side
16 520452 i NUT, Aetainer, 1/4-20
17 1924940 4 WASHER, Flat 3/8
15 1916965 2 WASHER, Spring Lock, 3/8
19 1916350 2 NLIT, Hex, 3/8-16
20 831942 a PLISHNUT
21 1705065 1 ADAFTER, 36" Mower
28 1860371 1 CAPSCREW, Hex Hd., 5/16-18 x 3/4
23 1837334 1 CARRIAGE BOLT, 5M15-18 x7/8
24 1636053 1 BAFFLE ASSY., Discharge
25 1924856 1 SCREW, Taptite, 5/6-18x1/2
26 1921348 2 CARRMAGE BOLT, 3/8-16 x 3/4

23



Adapler, Bfade & Tubs Graup

3az

BOOD Saries only.

MNOTE: Lsa slandard haredware
torque spec. chart unless
atherwise notad.

94



Mig. Nes, 1831753

Adapler, Blade & Tube Group

Rel. Part
No Ho. City. Degctipiiaty
1 1685200 1 SUPPORT, Attachmant {Incl. Ref. Moz, 2, 3, 4)
2 1521210 E | CAPSCREW, Hex Hd., 3/8-16
3 1316965 3 LOCKWASHER, Spring, 3/8
4 1916850 3 WUT, Hex, 3/8-15
5 1930641 1 NUT, Hex, Flanga Lack, 1/4-20
g 1860252 1 CARRIAGE BOLT, 1/4-20 x 5/8
7 1705111 i TUBE ASSY., Lower {Inc. Ref. Nos. 8 & 9}
B 1705083 i CLIP, Spring
8 1673320 2 ANER, Pop
10 1930524 2 SCHEW, Truss Hd., #10-32 x 1/2
11 1910531 4 WASHER, Pialn, #10
12 1928519 2 NUT, Hex Washer Assy., #10-32
13 1704283 1 TUBE, Uppear

85



Twin Calcher Hitefr Group

B 1T

MNOTE: Use standard hardwara
torgque spec, chart unless

otharwise noled.



Mfg. No. 1621788, 1691783

Twin Cafchsr Hilch Group
Ref. Part
Neo. MHo. iy, Descripilan
1 1703745 1 SUPPORT, Upright
2 1920415 2 CAPSCREW, Hex, Hd., 3/8-16 x 1-1/4
3 102004 1 PIM, Rd. Hd.
4 1703744 1 BRACKET, Lower Hitch
5 1924940 ] WASHER
& 16921210 4 CAPSCREW, Hax Hd., 3/8-18 %1
Fi 1516365 10 LOCKWASHER, Spring, 3/8
] 1816950 10 NUT, Hex, 3/8-16
8 1703743 2 SUPFPORT, Slde Hitch
1Q 1921571 4 CAPSCREW, Hax Hd,, 3/8-16 x 1-3/4
11 176012 1 CLIP, Safefy Fin
i2 1685600 4 SPACER
13 18918384 4 WASHER

o7



Quad Bagger Colleclion Group

1316
TS

Insart rod [Ref Mo, 8)
through plackst In cover

Attach eard [(Ref. Mo, 3} to frant tab of
gover. Position betweasn bins and fasten to
hole in center of cart tailgate.

NOTE: Use standard hardwars
torgue spec. chart unlass
otherwise noled.



Mig. No. 1691817

Quad Bagger Collection Group

Rel. Part
No. No. City. DCescription
1 1702243 1 HQOD
a2 1673874 1 THIM
3 1706282 t SHOCK CORD
4 1702186 4 BASKET, Grass
5 1923352 2 NUT, Hex, Centerlock, 5615
B 1702827 ] BRACKET, Saddls
7 1960252 4 CARRIAGE BOLT, 1/4-20x 5/8
8 1702829 1 ELBOW
9 1702823 1 CLAMP, Blbow
10 1679856 1 CLAMP, B
11 17048973 1 TUBE ASSY., (Incl. Ref Nos. 12 - 16)
12 16759855 1 HO2E, 6" LC.
13 1310531 4 WASHER, Rivat
14 1673320 4 RIVET, Pop
15 1705027 1 TURE
16 1875766 1 DECAL, Claaning Instructions
17 1702828 2 CHANMEL, Suppan
18 1916522 4 MUT, Hex, 1/4-20
19 1918964 4 LOCKWASHER, Bpring, 1/4



Turbo Colfector (36" Mower)

Apply anfi-seize

compaund.

Agsembla pulley wath
Rub erct sgainst
shaft shoulder,

Maurts throwgh
= right back

/ mounting holo.

MOTE: Use standard bardware
torgue spec. chart unless
olhamwise noted,

100

2Ard



Mig. No. 16913993

Turbo Coflector (36" Mower)

Fef. Fart
MHo. Ho. Gty. Cescription
1 1679915 1 BELT
2 1827557 7 NUT, Flange Lock, 51618
3 1665982 4 BEARING, Retalner
4 108202 2 BEARING
5 9333588 G PUSHNUT, 516
B 1708623 1 HOUSING ASSY., (Incl. Rsf. Mo, 45)
7 18218393 - CAPSCREW, Hex, 1/4-20 x 5/8
a8 20462 i MUT, Retalner, 14-20
g 1672471 i BAFFLE
10 1931645 1 SCREW, Whiztock, 1/4-20 x 1/2
11 1960252 1 CARRIAGE BOLT, 1/4-20 x 5/8
12 191 6964 2 LOCKWASHER, 1/4
13 1918522 2 NUT, Hex, Full, 1/4-20
14 1706531 1 FAM ASSY.
15 860403 1 KEY, Woodnf
16 1921571 2 CAPSCREW, 3E8-16% 1-3f3
17 1706E28 1 PLATE ASSY.
18 1927420 5 SCHREW, Tapfite, 1/4-20 x 5/8
19 1931534 1 CARRIAGE BOLT, 511618 x7/8
20 1678306 1 STOP, Beht
21 16753339 2 SFACER
22 18680151 2 WASHER, Specizal
23 19122926 1 WASHER, Flat, 5116
24 1924240 a2 WASHEHR, Flat, 3/8
25 1706834 1 FLILLEY, Driven
26 1928681 1 SETSCHEW, 5/16-18x 12
ar 1700705 1 PULLEY ASSY.
P 1700654 i STRAP
et 1700635 1 SPAGCER
30 1931320 1 CARRIAGE BOLT, 1/4-20 x 1-1/4
k1| 1706630 1 STRIP, Reinforcament
32 1928698 1 MUT, Hex, Jam Lock, SHE-18
a3 19306545 1 MNUT, Hex, Flange Lack, 38
24 1701005 1 LEVER, Belt, Retainer
as 1708029 1 PULLEY, v
36 1916350 1 NUT, Hex, Full, 2/8-1E
a7 1516965 1 LOCKWASHER. 3/8
a8 1679554 1 SPRING, Tensicn
ao 1700BE] 1 IDLER ARM ASSY.
40 16886114 1 SPACER
L | 1980318 1 CAPSCREW, Hex, 51618 x 2-1/2
a2 1679184 1 cup
43 189213149 1 WASHER, Plain, 1/4
4 192150 1 CAPSCREW, Hex, 1/4-20 x 1
45 1700258 1 DECAL, Danger
46 1931333 5 CARRAIAGE BOLT, 516-18 x 3/4
47 1930641 7 LOCKNUT, Hex, Whiz, Flangse, 1/4-20
48 1930542 1 MUT, Hex, Flange Lock, 1/4-20
4% 1679163 1 WINGNUT ASSY.
a0 1923362 1 MUT, Hex, Full, Lock, 5/116-18

101



#fg. No. 1692088

38" Mufching Mower Kit

L . azaree”
h"‘“u";.-..;,...‘,\.nn""" o

Red. Part
Mo HNo, Qty. Descripticn

1 1707992 1 BAFFLE, Discharge

2 1931317 1 CARRIAGE BOLT, 1/4-20 x 3/4"

3 19716964 1 LOCKWASHER, 1/4

4 18916622 1 NUT, Hex, 1/3-20

5 18831333 2 CARRIAGE BOLT, 5/18-18x 3/4°

L+ 1817356 2 LOCKWASHER, 5/16

¥ 1817372 2 WUT, Hex, 5f16-18

8 1707ge4 8 SHREDDERS, Lexf

=) 1919438 a NUT, Hex, Plastits, 5/16-18

ip2



TORQUE SPECIFICATIONS FOR
- STANDARD MACHINE HARDWARE

TOLERANCE +20%

SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8

in./Lbs. in./Lbs. In./Lbs.

Ft./Lbs, MNm. Fi./Lbs, Nm. Ft./Lbs. Nm,
B-32 19 241 30 3.4 4% 4.6
8-36 20 2.3 31 3.5 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 a5 49 85 &8 1.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 Fii=] BS 10 13.6 14 19,
E/16-18 11 15. 17 23.1 25 34,
E/16-24 12 16.3 19 258 25 a4,
3/8-16 20 2r.2 an 40.8 45 61.2
3fg-24 23 N3 35 47.6 80 68.
71614 30 40.8 50 B3, 70 95.2
7/16-20 a5 47.6 55 74.8 80 108.8
$/2-13 50 &g, 75 102, 110 1496
1/2-20 E5 74.8 aD 122.4 120 163.2
91612 65 g88.4 110 149.6 150 204,
9/16-18 75 102. 120 163.2 170 231.2
5/8-11 a0 122.4 50 204, 220 2992
5/8-18 100 1386. 180 244.8 240 326.4
3/4-10 160 217.6 260 353.6 386 525,
3/4-16 180 2448 300 408. 420 B71.2
7fa-9 140 190.4 4040 544, a00 816,
7i8-14 155 210.8 441} 598.4 8a0 8a7.e
1-8 220 259.2 580 788.8 800 1,224,
1-12 240 3284 640 B70.4 1,000 1,260,

. BOLT HEAD MARKING
NOTE: S.A.E GRADE:
1. Thess torque valuas ara 1o be used for all hardwars

excluding: locknuts, setf-tapping sctews, thread D
forming screws, sheet metal screws and socket head 2
setsorews.
2, Recommended seating torqua values for locknuts: 5 @
a. For prevailing torque locknuts - usa 65% of grads 5
targues.
b. For flange whizlock nuts (and screws) - use 135% 8 @
of gradae 5 torques.

4, Unless ctherwise neted on assembly drawinge 2l
torque valuss must meat this spacification,




SIMPLICITY MANUFACTURING, INC. TR-1120-03
500 M. Spring St, P.O. Box 997 FRINTED IN LL5.A
Port Washington, Wl USA 53074-0957 6/33 - ol




